
 

 
 

NATURAL ORGANIC MATTER (NOM) QUANTITY AND QUALITY; 
INNOVATION IN CHARACTERIZATION, MEASUREMENT AND MONITORING 

OF NOM IN SOUTH AFRICAN WATER SYSTEMS 

 

by 

SAVIA SUSANNA MARAIS 

 
Thesis submitted in fulfilment of the requirement for the degree 

DOCTOR OF PHILOSOPHY 

 

in the 

COLLEGE OF SCIENCE, ENGINEERING AND TECHNOLOGY 

of the 

UNIVERSITY OF SOUTH AFRICA 

 

Supervisor : Prof Bhekie B Mamba  
Co-supervisors : Dr Esper J Ncube 
                                      Prof Titus AM Msagati 
  Dr Thabo TI Nkambule

 
 

November 2018  



______________________________________________________________________________________ 
ii 

DECLARATION 
 

 

Name: Savia Susanna Marais  
[...]
wastewater effluents. Water Research. 57, 115-126. 

EDZWALD J.K. & TOBIASON, J.E. (2010) Chemical principles, source water composition, 

and watershed protection. In Water Quality and Treatment: A Handbook on Drinking 

Water. 6th ed. AWWA and McGraw-Hill, New York. 2222-2223. 

EILER, A., LANGENHEDER, S., BERTILSSON, S. & TRANVIK, L.J. (2003) 

Heterotrophic bacterial growth efficiency and community structure at different 

natural organic carbon concentrations Applied and Environmental Microbiology. 69 

(7), 3701-3709. 

ESCOBAR, I.C. & RANDALL, A.A. (2001) Assimilable organic carbon (AOC) and 

Biodegradable dissolved organic carbon (BDOC): complementary measurements. 

Water Research. 35 (18), 4444-4454. 



______________________________________________________________________________________ 
86 

GILMORE, A.M. (2014) How to collect national institute of standards and technology 

(NIST) traceable fluorescence excitation and emission spectra. In: Engelborghs Y. 

& Visser A. (Eds.) Fluorescence Spectroscopy and Microscopy. Methods in 

Molecular Biology (Methods and Protocols), Vol 1076. Humana Press, Totowa, NJ. 

3-27. 

HUCK, P.M. (1990) Measurement of biodegradable organic matter and bacterial growth 

potential in drinking water: a review of methods and their application. American Water 

Works Association. 82, 78-86. 

JORET, J.C., LEVI, Y. & GIBERT, M. (1989) The measurement of biodegradable organic 

carbon (BDOC): A tool in water treatment. Water Supply. 7, 41-45.  

KALBITZ, K., SCHMERWITZ, J., SCHWESIG, D. & MATZNER, E. (2003) Biodegradation 

of soil-derived dissolved organic matter as related to its properties. Geoderma. 113, 

273-291. 

LECHEVALLIER, M.W., SCHULTZ, W. & LEE, R.G. (1991) Bacterial nutrients in drinking 

water. Applied and Environmental Microbiology. 57 (3), 857-862. 

LECHEVALLIER, M.W., WELCH, N.J. & SMITH, D.B. (1996) Full scale studies of factors 

related to coliform regrowth in drinking water. Applied and Environmental 

Microbiology. 62 (7), 2201-2211. 

LI, W.T., XU, Z.X., LI, A.M., WU, W., ZHOU, Q, WANG, J.N. (2013) HPLC/HPSEC-FLD 

with multi-excitation/emission scan for EEM interpretation and dissolved organic 

matter analysis. Water Research. 47, 1246-1256. 

MCDOWELL, W.H., ZSOLNAY, A., AITKENHEAD-PETERSON, J.A., GREGORICH, E.G., 

JONES, D.L., JÖDEMANN, D., KALBITZ, K., MARSCHNER, B. & SCHWESIG, D. 

(2006) A comparison of methods to determine the biodegradable dissolved organic 

carbon from different terrestrial sources. Soil Biology and Biochemistry. 38, 1933-1942. 

MENGE, J., NIKODEMUS, K. & NAMUNDJANGA, J. (2009) A simplified method to 

determine biodegradable organic carbon (BDOC) In: Drinking Water, 2nd Drinking 

Water Quality Management Conference. 11-13 May 2009, Port Elizabeth, South Africa. 

MISHRA, M.K. & SRIVASTAVA, S.K. (1998) Effect of glucose and type of inoculum on 

biodegradation of phenol. Indian Journal of Chemical Technology. 5, 195-198. 



______________________________________________________________________________________ 
87 

MYLLYKANGAS, T., NISSINEN, T.K., RANTAKOKKO, P., MARTIKAINEN, P.J. & 

VARTIAINEN, T. (2002) Molecular size fractions of treated aquatic humus. Water 

Research. 36, 3045-3053. 

NISSINEN, T.K., MIETTINEN, I.T., MARTIKAINEN, P.J. & VARTIAINEN, T. (2001) 

Molecular size distribution of natural organic matter in raw and drinking waters. 

Chemosphere. 45, 865-873. 

NKAMBULE, T.I. (2012) Natural organic matter (NOM) in South African waters: 

characterization of NOM, treatability and method development for effective NOM 

removal from water. A thesis submitted in partial fulfilment of the requirements of the 

University of Johannesburg for the degree of doctor of philosophy. University of 

Johannesburg, South Africa. 

NKAMBULE, T.I., KRAUSE, R.W.M., HAARHOFF, J. & MAMBA, B.B. (2012) Natural 

organic matter (NOM) in South African waters: NOM characterization using combined 

assessment techniques. Water SA. 38 (5), 697-706. 

PAGE, D. & DILLON, P. (2007) Measurement of the biodegradable fraction of dissolved 

organic matter relevant to water reclamation via aquifers. CSIRO. Water for a healthy 

country report series. 28p. 

PARK, S.K., PAK, K.R., CHOI, S.C. & KIM, Y.K. (2004) Evaluation of bioassays for analyzing 

biodegradable dissolved organic carbon in drinking water. Journal of Environmental 

Science and Health. A39 (1), 103-112. 

REUSCHENBACH, P., PAGGA, U. & STROTMANN, U. (2003) Acritical comparison of 

respirometric biodegradation tests based on OECD 301 and related test methods. 

Water Research. 37, 1571-1582. 

ROSARIO-ORTIZ, F.L., KOZAWA, K., AL-SAMARRAI, H.N., GERRINGER, F.W., 

GABELICH, C.J. & SUFFET, I.H. (2004) Characterisation of the changes in polarity of 

natural organic matter using solid-phase extraction: introducing the NOM polarity rapid 

assessment method (NOM-PRAM). Water Science and Technology: Water Supply. 4, 

11-18. 

ROSARIO-ORTIZ, F.L., SNYDER, S. & SUFFET, I.H. (2007) Characterisation of the polarity 

of natural organic matter under ambient conditions by the polarity rapid assessment 

method (PRAM). Environmental Science and Technology. 41, 4895-4900. 



______________________________________________________________________________________ 
88 

SERVAIS, P., ANZIL, A. & VENTRESQUE. C. (1989) Simple method for determination of 

biodegradable dissolved organic carbon in water. Applied and Environmental 

Microbiology. 55 (10), 2732-2734. 

SHARP, M.M. (2004) Determining the effects of different modes of coagulation as pre-

treatment to membrane filtration for drinking water production in small water systems. 

Thesis submitted in partial fulfilment of the requirements for the Master of Science in 

chemical engineering. Department of Chemical and Environmental Engineering, The 

University of Toledo, United States of America. 

SRIDEVI, V. & LAKSHMI, M.V.V.C (2018) Effect of temperature and carbon on phenol 

degradation by Pseudomonas Aeruginosa (NCIM 2074). Journal of Industrial Pollution 

Control. 25 (5), 187-190. 

SZABÓ, H.M. & TUHKANEN, T. (2007) Deterioration of drinking water sources through 

leaching of organic matter – development of a method to identify the source of 

leaching. International Symposium on New Direction in Urban Water Management. 12-

14 September 2007, UNESCO Paris. 

TRULLEYOVÁ, S. & RULIK, M. (2004) Determination of biodegradable dissolved organic 

carbon in waters: comparison of batch methods. Science of the Total Environment. 

332, 253-260. 

VOLK, C., RENNER, C, ROBERT, C. & JORET, J.C. (1994) Comparison of two techniques 

for measuring biodegradable dissolved organic carbon in water. Environmental 

Technology. 15, 545-556. 

VUORIO, E., VAHALA, R., RINTALA, J. & LAUKKANEN, R. (1998) The evaluation of 

drinking water treatment performed with HPSEC. Environment International. 24, 617-

623. 

WEISHAAR, J.L., AIKEN, G.R., BERGAMASCHI, B.A., FRAM, M.S., FUJII, R. & MOPPER, 

K. (2003) Evaluation of specific ultraviolet absorbance as an indicator of the chemical 

composition and reactivity of dissolved organic carbon. Environmental Science and 

Technology. 37 (20), 4702-4708. 

YAPSAKLI, K. & ÇEÇEN, F. (2009) Use of an enriched inoculum for determination of 

biodegradable dissolved organic carbon (BDOC) in drinking water. Water Science and 

Technology: Water Supply. 9.2, 149-157. 

  



______________________________________________________________________________________ 
89 

CHAPTER 4: SEASONAL INFLUENCE OF NATURAL ORGANIC 

MATTER (NOM) CHARACTER AND PRECURSOR REMOVAL BY 

FULL SCALE CONVENTIONAL WATER TREATMENT 

______________________________________________________________________________________ 

4.1 INTRODUCTION 

Even though NOM monitoring and removal data for South African drinking water treatment 

plants is restricted, it has been established that the composition and quantity of organic 

matter throughout South African surface waters differs. This variable organic matter in the 

country results in high inconsistency in treatment plants using these surface waters 

(Nkambule et al., 2012). 
 

Rand Water being the bulk drinking water service provider in South Africa, supplies an 

average of 4.2 million m3/d potable water to 13 million people in South Africa and abstracts 

its source water from the Vaal Dam (storage capacity: 2536 million m3 water). It is therefore 

critical to establish the quantity and quality of organic matter within this impoundment, 

including possible seasonal influence. Currently no historical data on NOM characterization 

exists for the Vaal Dam surface water. The outcome of the study will establish the nature 

and amount of NOM in Vaal Dam surface water, which is of great importance as the removal 

of NOM during drinking water treatment is prominently influenced by the quantity and quality 

of organic matter (Hu et al., 2003; Sharp et al., 2006). To emphasize the importance of NOM 

monitoring during potable water treatment, this chapter evaluates the efficiency of NOM 

removal by a conventional drinking water treatment plant evaluating the influence of 

seasonal trends and organic loading during the removal of NOM. 

 
 
 
 
 
 
 
 

 
The work presented in this chapter was published in Water Science and Technology: Water Supply 
17.5, 1287-1297 (2017); DOI: 10.2166/WS.2017.028. 



______________________________________________________________________________________ 
90 

4.2 EXPERIMENTAL DESIGN 

4.2.1 Full scale WTP plant seasonal sampling 

The South African bulk water service provider utilise conventional water treatment with the 

following treatment steps: screening, coagulation, flocculation, sedimentation, carbonation, 

sand filtration followed by primary (chlorination) and secondary disinfection by addition of 

ammonia (chloramination) (Chapter 3 – Figure 3-1). Treated water was sampled after the 

filtration and disinfection steps at the full scale plant on a fortnightly basis, concentrating on 

the low flow and high flow seasons. The catchment area receives seasonal rain during 

November – February (summer)  and is referred to as the high flow season; low flow season 

being winter and spring with minimal rainfall (June - October). Results for the period under 

investigation (June 2010 to February 2018) are presented in this chapter. 

4.2.2 Seasonal NOM quantity and quality analyses 

The NOM fractionation and characterization techniques utilised during this study period is 

described in Chapter 3 (Sections 3.3 and 3.4). During the study, the seasonal influence on 

NOM quantity (organic loading) was investigated by making reference to DOC, UV254 and 

SUVA analyses. The quality (composition) of the organic matter within the source water and 

removal of NOM by full scale conventional water treatment was assessed by the modified-

polarity rapid assessment method (m-PRAM) and high performance size exclusion 

chromatography (HPSEC) techniques. 

4.3 RESULTS AND DISCUSSION 

4.3.1 NOM fractionation and characterization 

The Vaal Dam source water has a medium colour (19 CU - 168 CU), turbidity between 34 

and 100 NTU, a high pH (6.5 to 8.8) and a conductivity ranging between 16 mS/m and 25 

mS/m. Hardness of the water varies between 48 and 82 mg/L as CaCO3, alkalinity between 

60 and 88 mg/L as CaCO3 and an average bromide concentration of 0.18 mg/L. The 

calculated SUVA value of a water sample indicates whether composition of organic matter 

is mainly comprised of non-humic matter, humic matter or a combination of both (Edzwald 

and Tobiason, 2010). The SUVA value of the source water collected at the inlet of the WTP 

ranges between 2 and 4 L/mg.m. According to Edzwald & Tobiason (2010) a SUVA value 



______________________________________________________________________________________ 
91 

within this range is indicative of humic and non-humic organic matter, having a mixed 

molecular weight distribution with a HPO and HPI character. The three NOM fractions were 

obtained using m-PRAM during October to February months and the change in 

hydrophobicity within the surface water during the different seasonal flows (low flow vs. high 

flow) was monitored. Results obtained from m-PRAM indicate an even distribution of the 

HPI and HPO fractions within the source water, based on the UV254 measurements of each 

fraction during the study period (Figure 4-1). 

 

 
Figure 4-1: Percentage distribution of the HPO, HPI and TPI fractions within the 

source water 
 
The distribution of the HPO, HPI and TPI fractions of the surface water during the high and 

low flow seasons is presented in Figure 4-2. Save for the high flow season of the first year 

(2010 to 2011) whereby a decrease in the TPI fraction was observed (from 78.2 m-1 to 34.4 

m-1), the distribution of the three NOM fractions within the raw water were in the order of TPI 

> HPO > HPI. Both the HPI and HPO fractions increased during the high flow season of the 

first year (2010 to 2011) possibly due to high terrestrial run-off within the Vaal Dam 

catchment area. According to Rosario-Ortiz et al. (2007) the negative charge of organic 

matter is represented by the NH2 anion exchange filtrate, the TPI fraction. In general, the 

source water from the Vaal Dam has the ability of high anion exchange as indicated by the 

TPI fraction being the dominant organic matter fraction within the surface water during most 

of the seasons. During the study period under investigation, high seasonality was observed 

in the TPI fraction, as indicated by a UV254 of 78.2 m-1 within the first year compared to a 

UV254 of 13.8 m-1 in year 3, which indicates a variable NOM composition over the different 

years (Figure 4-2).  



______________________________________________________________________________________ 
92 

 
Figure 4-2: Annual and seasonal variation of HPO, HPI and TPI fractions obtained from 

m-PRAM 
 
Whereas a decrease in the HPI and HPO fractions was evident during the high flow season 

of the second year (2011 to 2012), the polarity of the fractions was unaffected during the 

high flow season of year 3 (2012 to 2013). A comparative m-PRAM analysis of the low and 

high flow seasons of year 3 revealed an equal distribution of the HPI, TPI and HPO fractions. 

A possible explanation for the similar aromaticity observed in HPI, TPI and HPO fraction 

could be attributed to an early commencement in October of the rainfall period (October is 

regarded as a low flow season), which is indicated by an average rainfall of 234.0 mm in the 

low rainfall season (year 3) compared to 62.0 mm and 135.8 mm in the low flow seasons of 

years 1 and 2, respectively. Therefore, the m-PRAM results confirm the occurrence of 

seasonality in the character of organic matter, and this is evidenced by the variability in 

hydrophobicity during the various years. These results concur with those obtained by 

Bazrafshan et al. (2012), which suggested that the variation in NOM during different seasons 

does not follow a specific pattern. 

 

Low flow
1

High flow
1

Low flow
2

High flow
2

Low flow
3

High flow
3

HPO 23,1 37,5 41,7 29,4 3,2 3,8
HPI 20,4 36,1 36,5 25,3 4,1 3,7
TPI 78,2 34,4 38,0 36,6 13,8 13,8

0,0

10,0

20,0

30,0

40,0

50,0

60,0

70,0

80,0
U

V
25

4
of

 fr
ac

tio
ns

 (m
-1

)

Year 



______________________________________________________________________________________ 
93 

4.3.2 Organic matter loading and removal by full scale conventional treatment  

The bulk organic matter loading during the various seasons was quantified by DOC and 

UV254. The efficiency of the WTP to remove NOM was also was quantified as the percentage 

reduction in UV254 and DOC after the various treatment steps. Table 4-1 indicates that 

surface water DOC mostly increases when comparing the low flow season to the high flow 

seasons of the first four years and again in year 7. NOM removal attained by the 